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FCC RADIO TEST REPORT
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3250 GHz 3530 GHz 1.000 Mz 3.52877 GHz -44.36 dBm 436 dB 3250 GHz 3530 GHz 1.000 MHz 352977 GHz -44.10 dBm -1.10d8
3530 GHz 3,540 GHz 1.000 MHz 3.53995 GHz -35.96 dBm 10.96 dB 3.530 GHz 3.540 GHz 1.000 Mtz 3.53995 GHz -35.42 dBm -10.42 dB
3540 GHz 3549 GHz 1.000 Mtz 3.50860 GHz -30.98 dBm -17.98 dB 3540 GHz 3549 GHz 1.000 MHz 354896 GHz -31.30 dBm -18.30 dB
3549 GHr 3550 GHz 1.000 MHz 354996 GHz -29.74 dBm 16.74 dB 3549 GHz 3550 GHz 1.000 MHz 354993 GHz -29.83 dBm -16.83 dB
3550 GHz 3650 GHz 100000 kiiz 359705 GHz 1.83 dBm 28.17 dB 3,550 GHz 3650 GHz 100.000 kHz 3.58771 GHz 4.12 dBm -25.88 dB
3650 GHz 3651 GHz 1.000 MHz 65005 GHz -28.99 dBm -15.99 dB 1650 GHz 1651 GHz 1.000 MHz 365002 GHz -28.98 dBm -15.98 dB
3651 GHz 3.660 GHz 1.000 MHz 365113 GHz -30.32 dBm -17.32 dB 3651 GHz 3.660 GHz 1.000 MHz 3.65113 GHz -29.97 dBm -16.97 dB
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3549 GHr 3550 GHz 1.000 MHz 352079 GHz -29.76 dBi -16.76 dB 3549 GHz 3550 GHz 1.000 MHz 354992 GHz -29.49 dBm -16.49 dB
3550 GHz 3,650 GHz 100000 ktiz 358051 GHz 1.78 dBm -28.22 3,550 GHz 3650 GHz 100.000 kHz 3.50585 GHz 2.05 dBm -27.95 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 100MHz / Middle Channel / MASK
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3.250 GHe 3530 GHz 1.000 MHz 352930 GHz -25.93 dBm -5.94 dB 3.250 GHz 3530 GHz 1.000 MHz 52977 GHz 4558 dBm 558 dB
3530 GHz 3555 GHz 1.000 Mtz 3.55463 GHz -38.18 dBm 13.18dB 3530 GHz 3555 GHz 1.000 MHz 3.55438 GHz -38.63 dBm -13.63 d8
3,555 GHz 3.565 GHz 1.000 MHz 3.56495 GHz -32.23 dBm -1.23d 3.555 GHz 3.565 Gz 1.000 Mtz 3.56495 GHz -33.20 dBm 20|
3565 GHz 3574 GHz 1.000 Mz 357396 GHz -2938 dBm -16.38 dB 3.565 GHz 1574 GHz 1.000 MHz 357396 GHz -29.23 dBm -16.23dB
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3676 GHz 3.685 GHz 1.000 MHz 367747 GHz -30.18 dBm -17.18 dB 3676 GHz 3,685 GHz 1.000 MHz 3.67604 GHz -30.01 dBm -17.01 dB
3685 GHe 3695 GHz 1.000 Mz 3.68525 GHz -33.96 dBm 96 dB 3685 GHz 3695 GHz 1.000 MHz 3.68505 GHz -34.24 dBm -9.24 dB
3695 Gz 3720 Ghz 1.000 MHz 3.69537 GHz -3851 dBm 1351 dB 3,685 Gffe 3720 GHz 1.000 MHz 360512 GHz -38.97 dBm 13.97d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 100MHz / Highest Channel / MASK
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3250 GHz 3530 GHz 1.000 Mz 3.52877 GHz -46.92 dBm -6.92 dB 3250 GHz 3530 GHz 1.000 MHz 3.529 !7 EHz -47.10 dBm 10d8
3530 GHz 3580 GHz 1,000 MHz 357988 GHz -36.84 dBm 11.84 dB 3530 GHz 3580 GHz 1,000 Mz 3557963 GHz -36.61 dBm
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3.720 GHz 4000 GHz 1.000 MHz 3.72070 GHz -46.13 dBm 513 dB 370 GHe 4.000CHe 1,000 Mi 393268 GHz 4631 dBm
o sty & R
11:53:29 24.05.2023 11:47:56 24.05.2023
p— | e - =
S Lot 0 s 0fteet 28 33 Mode Sween saL RefLevel 5000 d8m  Offset 2833 d8 Mode Sweep seL
Count 100/100 Count 100/100
= 1hug || Seurious Emissions
Uit Chees PSS Limit Cheek PRsS
30 dpbine_sPuBlous UnE aps o2 phes 30 anHpe SPUBloUS. L phss
20 20 dBm
10 10 dBm
o ’ - f ol
I | |
10 10 dir |
220 -20 dBr T
30 E d
SPURIOUS_LINE ABS 002 SPURIOUS_LINE_ABS_002 e 1
40 abm T - a0 o =1 \
[5ua = S ‘ — -
3.25 GHz 4010 prs 75.0 MHz/ 4.0GHz || 3.25GHz 4010 pts. 75.0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa
M——I
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3580 GHz 3590 GHz 1.000 Mtz 3.58985 GHz -32.81 dBm -1.81 di 3,580 GHz 3590 GHz. 1.000 MHz 358985 GHz -32.53 dBm -7.53 dB
3,590 GHz 3599 GHz 1.000 MHz 359833 GHz -29.27 dBm -16.27dB 3590 GHz 3599 GHz 1.000 MHz 359896 GHz -29.06 dBm -16.06 dB
3599 GHz 3,600 GHz 1.000 Miiz 3.59996 GHz -21.11 dBm -14.71 dB 3,589 GHz 3600 GHz 1.000 MHz 3.59995 GHz -26.93 dBm -13.93dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

Conducted Spurious Emission

FR1 n48 / 10MHz / QPSK / CSE
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Ref Level 10.00dBm  Offset 2633 dB
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2 Result Summar
30,000 MHz 1.000 GHz 1,000 MHz 3315092 MHz -56.84 dBm -16.84 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz 54.34 dBm -14.34 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.48957 GHz 51.50 dBm -11.50 dB
10.000 GHz 25000 GHz 1,000 MHz 22.20657 GHz -50.48 dBm -10.48 dB
25.000 GHz 40,000 GHz 1.000 MHz 38.767 93 GHz -46.48 dBm -6.48 dB
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30,000 MHz 1.000 GHz 1,000 MHz 3557471 MHz -56.42 dBm -16.42 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.64 dBm -16.64 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz -54.03 dBm -14.03 dB 1.000 GHz 3.250 GHz 1.000 MHz 321021 GHz 54,39 dBm -14.39dB
4000 GHz 10.000 GHz 1.000 Mz 7.10919 GHz -50.28 dBm 1028 dB 4000 GHz 10.000 GHz 1.000 MHz 7.487 57 GHz 5151 dBm -11.51 dB
10.000 GHz 25,000 GHz 1,000 MHz 2214517 GHz -50.45 dBm -10.45 dB 10.000 GHz 25.000 GHz 1.000 MHz 2221126 GHz -50.58 dBm -10.58 dB
35,000 GHz 40,000 GHz 1,000 MHz 38.79043 GHz -46.34 dBm -634.d8 25.000 GHz 40,000 GHz 1.000 MHz 38.81105 GHz -46.23 dBm -6.23 dB.
oo N S0 e S
20:06:43  19.05.2023 19:32:32 19.05.2023
Ref Level 10.00 dBm  Offset 2833 dB Made Sweep SGL
Count 100/100

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A2-54 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 20MHz / QPSK / CSE
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Ref Level 10.00 dBm  Offset 2833 dB Made Sweep SGL Ref Level 10.00dBm  Offset 2833 d8 Mode Sweep SGL
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30,000 MHz 1.000 GHz 1,000 MHz 35.08996 MHz -56.27 dBm -16.27 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.75 dBm 16.75 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20965 GHz -54.51 dBm -14.51 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz 54.09 dBm 14.09 dB.
4000 GHz 10.000 GHz 1.000 Mz 7.11879 GHz -48.76 dBm -8.76 dB 4000 GHz 10.000 GHz 1.000 MHz 7.47917 GHz -51.62 dBm 11.62 dB.
10.000 GHz 25,000 GHz 1,000 MHz 2218313 GHz -50.49 dBm -10.49 dB 10.000 GHz 25.000 GHz 1.000 MHz 2210392 GHz -50.44 dBm 10.34 dB
35,000 GHz 40,000 GHz 1,000 MHz 38.84761 GHz -46.38 dBm -638.dB 25.000 GHz 40,000 GHz 1.000 MHz 38.83308 GHz -46.52 dBm -6.52 dB.
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30,000 MHz 1.000 GHz 1,000 MHz 35.08996 MHz -56.55 dBm -16.55 dB
1.000 GHz 3.250 GHz 1.000 MHz 3.21021 GHz .43 dBi -14.43 dB
4,000 GHz 10,000 GHz 1.000 MHz 7.494 37 GHz 51.38 dBm -1138 dB
10.000 GHz 25000 GHz 1,000 MHz 22.16439 GHz -50.42 dBm -10.42 dB
25.000 GHz 40,000 GHz 1.000 MHz 38.78293 GHz -46.33 dBm -6.33 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 40MHz / QPSK / CSE

Lowest Channel
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Ref Level 10.00 dBm  Offset 2833 dB Made Sweep SGL Ref Level 10.00dBm  Offset 2833 d8 Mode Sweep SGL
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30,000 MHz 1.000 GHz 1,000 MHz 3557471 MHz -56.76 dBm -16.76 dB 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.70 dBm -16.70 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz -54.04 dBm -14.04 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz -53.74 dBm A13.74dB
4000 GHz 10.000 GHz 1.000 Mz 7.13959 GHz -48.61 dBm -8.61dB 4000 GHz 10.000 GHz 1.000 MHz 7.47557 GHz -51.35 dBm 1135 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.12454 GHz -50.46 dBm -10.46 dB 10.000 GHz 25.000 GHz 1.000 MHz 2215079 GHz -50.42 dBm -10.42 dB
35,000 GHz 40,000 GHz 1,000 MHz 38.79699 GHz -46.18 dBm -6.18.d8 25.000 GHz 40,000 GHz 1.000 MHz 38.770 74 GHz -46.24 dBm -6.24 dB.
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25,000 Gtz 40000 Gtz 1,000 Mtz 38.78480 GHz 46.23 dBm -6.23 B
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 100MHz / QPSK / CSE

Lowest Channel
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Ref Level 10.00 dBm  Offset 2833 dB Made Sweep SGL Ref Level 10.00dBm  Offset 2833 d8 Mode Sweep SGL
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30,000 MHz 1.000 GHz 1,000 MHz 33.63568 MHz -56.86 dBm -16.86 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.605 20 MHz -56.52 dBm -16.52 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz 53.86 dBm -13.86 dB 1.000 GHz 3.250 GHz 1.000 MHz 3.21021 GHz -54.15 dBm 5 dB
4000 GHz 10.000 GHz 1.000 Mz 7.49797 GHz -51.45 dBm 114548 4000 GHz 10.000 GHz 1.000 MHz 7.492 77 GHz 51.47 dBm -11.47 dB
10.000 GHz 25,000 GHz 1,000 MHz 22.18360 GHz -50.36 dBm -1036 dB 10.000 GHz 25.000 GHz 1.000 MHz 21.594 87 GHz -50.25 dBm -10.25dB
35,000 GHz 40,000 GHz 1,000 MHz 38.81340 GHz -46.42 dBm -6, 25.000 GHz 40,000 GHz 1.000 MHz 38.78105 GHz -46.26 dBm -6.26 dB.
TR PRETST e N e
F Tnssst 2 :

21:59:55 23.05.2023

01:00:57 24.05.2023

Highest Channel

Ref Level 10.00dBm  Offset 2633 dB Mode Sweep

Line _SPUR|OUS_LINE_ABS_0q2

6L
Count 100/100
1

SPURIOUS_LINE |ABS_002

0
80
30.0 MHz 9005 pts 0 GHa/ 30.0 GHz
2 Result Summar
30,000 MHz 1.000 GHz 1.000 MHz 3412044 MHz
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz
4,000 GHz 10,000 GHz 1.000 MHz 7.47197 GHz
10.000 GHz 25000 GHz 1,000 MHz 22.22157 GHz
35,000 GHz 40,000 GHz 1,000 MHz 38.81152 GHz

11:58:15 24.08.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swomoncas. FCC RADIO TEST REPORT Report No. : FG341102A
Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage SW 10MHz Note 2.
(°C) (Volt) Frequency offset (ppm) Result
50 Normal Voltage 0.6621
40 Normal Voltage 0.8828
30 Normal Voltage 0.7172
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.7172
0 Normal Voltage 0.9931
PASS
-10 Normal Voltage 0.9379
-20 Normal Voltage 1.2138
-30 Normal Voltage 1.4345
20 Maximum Voltage 0.2207
20 Normal Voltage 0.6621
20 Minimum Voltage 0.2759
Note:

1. Normal Voltage = 12 V. ; Minimum Voltage = 11.2 V. ; Maximum Voltage = 13.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : A2-58 of 58
FAX : 886-3-328-4978



ssamron 0. FCC RADIO TEST REPORT

Report No. : FG341102A

<MIMO ANT 2>

Maximum EIRP (dBm/10MHz)

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 16.63 15.65 17.67 16.14 17.25 16.05 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 16.53 16.54 17.49 18.11 17.41 17.35 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - 14.04 14.59
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - 13.91 13.95
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 27.95 26.97 28.99 27.46 28.57 27.37 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 27.85 27.86 28.81 29.43 28.73 28.67 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - 25.36 25.91
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - 25.23 25.27
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : A3-1 of 58

FAX : 886-3-328-4978




seomran 0. FCC RADIO TEST REPORT Report No. : FG341102A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 16.36 15.78 17.97 16.27 17.09 15.84 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 16.76 16.27 18.01 18.16 17.03 17.04 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - 14.31 14.65
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - 14.03 14.23
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.68 27.10 29.29 27.59 28.41 27.16 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 28.08 27.59 29.33 29.48 28.35 28.36 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - 25.63 25.97
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - 25.35 25.55
Limit 30dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A3-2 of 58
FAX : 886-3-328-4978



seomran 0. FCC RADIO TEST REPORT Report No. : FG341102A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 16.10 15.70 18.27 16.43 16.84 15.89 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 15.93 16.01 17.84 17.77 17.19 16.94 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - 14.34 14.82
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - 14.55 14.31
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 27.42 27.02 29.59 27.75 28.16 27.21 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 27.25 27.33 29.16 29.09 28.51 28.26 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - 25.66 26.14
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - 25.87 25.63
Limit 30dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number 1 A3-3 of 58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.555 GHz
2 Result Summary

16:09:10 08.05.2023

s6L
Count 1000/1000
« 1Rm Avg

mif1)

1001 prs 2.0 MHz/ Span 20.0 MHz

Power
16.63 dBm
16.63 dBm

CF 3.555 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

10:40:46 09.05.2023

1001 pts

2.0 MHz/

saL
Count 1000/1 000
Avg

Span 20.0 MHz

64QAM

256QAM

CF 3555 GHa
2 Result Summary
Channel

15:36:14 05.05.2023

6L
Count 1000/1000
« 1Rm Avg

mif1)

1001 pes 2.0 MHz/ Span 20.0 MHz

Power
16.53 dBm
16.53 dBm

48 RBW 1 MHz

10ms ® VBW 3MHz Mode Auto

CF 3.555 GHz
2 Result Summary

17:16:85 08.05.2023

1001 pts

2.0 MHz/

Power
16.54 dBm
16.54 dBm

S6L
Count 1000/1 000
* 1Rm Avg

Span 20.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-4 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG341102A

FR1 n48 / 10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.624.99 GHz
2 Result Summary

16:29:20 10.05.2023

1001 pts

s6L
Count 1000/1000
« 1Rm Avg
mif1)
36

2.0 MHz/ Span 20.0 MHz

Power
16.36 dBm
16.36 dBm

CF 3.624.99 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

11:02:37 09.05.2023

1001 pts

2.0 MHz/

saL
Count 1000/1 000
Avg

Span 20.0 MHz

64QAM

256QAM

CF 3.62499 GHz
2 Result Summary
Chi

16:22:17 05.05.2023

1001 prs

6L
Count 1000/1000
« 1Rm Avg

mif1)

Span 20.0 MHz

5
16. Bm
16.76 dBm

48 RBW 1 MHz

10ms ® VBW 3MHz Mode Auto

CF 3.62499 GHz
2 Result Summary

18:37:87 10.05.2023

1001 pts

2.0 MHz/

Power
16.27 dBm
16.27 dBm

S6L
Count 1000/1 000
* 1Rm Avg

Span 20.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.650.98 GHz
2 Result Summary

17:17:23 08.05.2023

s6L
Count 1000/1000
« 1Rm Avg

mif1)

1001 prs 2.0 MHz/ Span 20.0 MHz

Power
16.10 dBm
16.10 dBm

CF 3.604.98 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

11:58:16 09.05.2023

1001 pts

2.0 MHz/

saL
Count 1000/1 000
Avg

Span 20.0 MHz

64QAM

256QAM

CF 3.694.38 GHz

2 Result Summary
Channel

15:46:37 10.05.2023

6L
Count 1000/1000
« 1Rm Avg

mif1)

1001 pes 2.0 MHz/ Span 20.0 MHz

Power
15.93 dBm
1593 dBm

48 RBW 1 MHz

10ms ® VBW 3MHz Mode Auto

CF 3.69498 GHz
2 Result Summary

15:53:04 10.05.2023

1001 pts

2.0 MHz/

Power
16.01 dBm
16.01 dBm

S6L
Count 1000/1 000
* 1Rm Avg

Span 20.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-6 of 58



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

s6L
Count 1000/1000
* 1Rm Aug

CF 3.562 328 GHz 1001 pts
2 Result Summary

Span 40.0 MHz
17.67 dBm
17.67 dBm

15:55:24 12.05.2023

CF 3.563 007 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

10:57:42 15.05.2023

ms @ VEW 3 Mz Mode Au

1001 pts

4.0 MHz/

Power
16.14 dBm
16.14 dBm

saL
Count 1000/1000
Avg

Span 40.0 MHz

64QAM

256QAM

6L
Count 1000/1000
* 1Rm Aug

mif1)

CF 3.562438 GhHz 1001 pis 4.0 MHz/
2 Result Summary
Channel

Span 40.0 MHz

Power
17.49 dBm
T dBm

11:25:45 15.05.2023

CF 3.562328 GHz
2 Result Summary

15:42:14 15.05.2023

1001 pts

4.0 MHz/

Power
18.11 dBm
18.11 dBm

S6L
Count 1000/1 000
* 1Rm Avg

Span 40.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-7 of 58



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

s6L
Count 1000/1000
* 1Rm Aug

CF 3.627 348 GHz 1001 pts
2 Result Summary

Span 40.0 MHz
17.97 dBm
17.97 dBm

17:04:22 12.05.2023

CF3.62515 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

10:15:13 15.05.2023

ms @ VEW 3 Mz Mode Au

1001 pts

4.0 MHz/

Power
16.27 dBm
16.27 dBm

saL
Count 1000/1000
Avg

Span 40.0 MHz

64QAM

256QAM

6L
Count 1000/1000
* 1Rm Aug
mif1)
36

CF 3.62503 GHz 1001 pis 4.0 MHz/
2 Result Summary
Chi

Span 40.0 MHz

Power
18.01 dBm
18.01 dBm

13:59:38 15.05.2023

CF 3.6220952 GHz
2 Result Summary

15:02:15 15.05.2023

1001 pts

4.0 MHz/

Power
18.16 dBm
18.16 dBm

S6L
Count 1000/1 000
* 1Rm Avg

Span 40.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-8 of 58



ssasroncas. FCC RADIO TEST REPORT Report No. : FG341102A

FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)
QPSK 16QAM

sl ve B 2 sl
Count 1000/1 000 ms @ VBW 3 Mz Mode A Count 1000/1000
1R Avg Arg

CF 3.686 753 GHz 1001 pte 4.0 MHz/ Spon 40.0 MHz B cF 3.687 314 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Rasult Summary 2 Result Summary
SRR Channel [ s
Tl (Ref) 0 16.43 dBm
18.27 dBm Ta Total 16.43 dBm

05:22:04 15.05.2023 09:48:43 15.05.2023

64QAM 256QAM

6L v S6L
Count 1000/1000 E . e Count 1000/1 000
* 1Rm Aug * 1Rm Avg
mif1) M1 [

CF 3.687 873 GHz 1001 pts. 4.0 MHz/ Span 40.0 MHz J} CF 3.686 479 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz

2 Result Summary 2 Result Summary.
Channel andwidth Pawer o

) 17.84 dBm 1. dém

17.84 dBm 17.77 dBm

14:18:33  15.05.2023 14:33:83 15.05.2023

TEL : 886-3-327-3456 Page Number 1 A3-9 of 58
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.578947 GHz
2 Result Summary

1001 pts

16:52:28 15.05.2023

s6L
Count 1000/1000
* 1Rm Aug

Span 80.0 MHz

Powe
1T n
17.25dBm

CF3.577 748 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

11:08:55 16.05.2023

ms @ VEW 3 Mz Mode Au

1001 pts

saL
Count 1000/1000
Avg

8.0 MHz/ Span 80.0 MHz

Power
16.05 dBm
16.05 dBm

64QAM

256QAM

CF 3579827 Ghz
2 Result Summary
Channel

1001 prs

17:37:03 16.05.2023

6L
Count 1000/1000
* 1Rm Aug

mif1)

5.0 MHz/ Span 80.0 MHz

Power
17.41 dBm
17.41 dBm

CF 3.579 587 GHz
2 Result Summary

17:40:07 16.05.2023

1001 pts

S6L
Count 1000/1 000
* 1Rm Avg

8.0 MHz/

Power
17.35 dBm
17.35 dBm

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-10 of 58




ssasroncas. FCC RADIO TEST REPORT

Report No. : FG341102A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.615.243 GHz
2 Result Summary

1001 pts

17:41:55 15.05.2023

s6L
Count 1000/1000
* 1Rm Aug
mif1)
3611 64

8.0 MHz/ Span 80.0 MHz

Power
17.09 dBm
17.09 dBm

CF 3.616522 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

11:33:32 16.05.2023

ms © VBW 3 Mz

1001 pts

saL
Count 1000/1000
Avg

8.0 MHz/ Span 80.0 MHz

64QAM

256QAM

CF 3.615003 Ghz
2 Result Summary
Channel

1001 prs

14:46:57 16.05.2023

6L
Count 1000/1000
* 1Rm Aug

5.0 MHz/ Span 80.0 MHz

Power
17.03 dBm
17.03 dBm

[ ]
00 dBm  Offset
3048 & SWT

CF 3.615 GHz
2 Result Summary

20:56:47 24.05.2023

o8 ® RBW 1 MH;

10ms = VEW Mode Auto Sweep

1001 pts

seL
‘Count 1000/1 000
* 1Rm Avg

M)

8.0 MHz/ Span 80.0 MHz

Power
17.04 d8m
17.04 dBm

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-11 of 58



ssasroncas. FCC RADIO TEST REPORT Report No. : FG341102A

FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)
QPSK 16QAM

sl ve B 2 sl
Count 1000/1 000 ms @ VBW 3 Mz Mode A Count 1000/1000
1R Avg Arg

CF 3.670793 GHz 1001 pts 8. Spon 80.0 MHz B cF 3.670 553 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Result Summary 2 Result Summary
Channel
Tx1 (Ref)
Tx Total

16.84 dBm
16.84 dBm

05:20:11 16.05.2023 11:51:51 16.05.2023

64QAM 256QAM

MultiView &8 Spectrum
sl Reflevel 2000dBm  Offset 22318 ® RBW 1 MH 6L
Count 1000/1 000 * Att 30dB & SWT 10n VBW Mode Auto Sweep ‘Count 1000/1 000
<iRmavg [l 7ACR *1Rm Avg
M) Mi[1]

CF 3.669 833 GHz 1001 pts: B.0 MHz/ Span B0.0 MHz JlCF 3 670153 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Result Summary 2 Result Summary
Channel

Power Power.
17.19dBm 16.94 dBm
17.19dBm 16.94 dBm

14:22:33 16.05.2023 21:26:27 24.05.2023

TEL : 886-3-327-3456 Page Number 1 A3-12 of 58
FAX : 886-3-328-4978



ssasroncas. FCC RADIO TEST REPORT Report No. : FG341102A

FR1 n48 / 100MHz / Lowest Channel / Conducted (dBm/10MHz)
QPSK 16QAM

sl 2 B  REW 1 MHz seL
Count 1000/1000 ms & VBW 3MHz _Made AL Count 1000/1 000

* 1Rm Aug m Avg
M) .

(CF 3.587 81 GHz 1001 pte 20.0 MHz/ Span 200.0 MHz N cF 3.587 81 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Result Summary 2 Result Summary

Power Channel Power
14.04 dBm a1 [Ref) ] 14.59 dBm

14.04 dBm TxTotal 1459 dBm

05:59:05 18.05.2023 10:18:26 18.05.2023

64QAM 256QAM

saL 2 dB = REW 1 MHz s6l
Count 1000/1 000 s 10ms = VBW 3 Mz e Count 1000/1 000

* 1Rm Aug oLl
M) Mi

CF 3.58821 GHz 1001 ps: 20.0 MHz/ Span 200.0 MHz N cF 3.587 61 GHz 1001 pts 20.0 MHz/ Span 200.0 MHz
2 Result Summary 2 Result Summary
Channel

Power Power
13.91 dBm 13.95 dém
13.91 dBm 13.95 dBm

10:22:58 18.05.2023 10:34:14 18.05.2023

TEL : 886-3-327-3456 Page Number : A3-13 of 58
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG341102A

FR1 n48 / 100MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CF 3.60461 GHz
2 Result Summary

14:05:46 18.05.2023

s6L
Count 1000/1000
* 1Rm Aug

M)

1001 prs 20.0 MHz/ Span 200.0 MHz

14.31 dBm
1431 dBm

CF 3.58883 GHz

2 Result Summary
Channel
Tx1 (Ref)
Tx Total

11:28:43 18.05.2023

ms © VBW 3 Mz

1001 pts 20.0 MHz/

Power
14.65 dBm
14.65 dBm

sl

Count 1000/1 000
*1m Avg

win 3

Span 200.0 MHz

64QAM

256QAM

CF 358863 GHz
2 Result Summary
Channel

11:14:30 1B.05.2023

6L
Count 1000/1000
* 1Rm Aug

M)

1001 pes 20.0 MHz/ Span 200.0 MHz

Power
14.03 dBm
14.03 dBm

CF3.58842 GHz
2 Result Summary

21:50:22 24.05.2023

10ms = VBW 3 Mz

1001 pts 20.0 MHz/

Power
14.23 dBm
14.23 dBm

S6L
Count 1000/1 000

* 1Rm Avg
i s

Span 200.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG341102A

FR1 n48 / 100MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

CETIETH
2 Result Summary

14:28:47 18.05.2023

s6L
Count 1000/1000
* 1Rm Aug

M)

1001 prs 20.0 MHz/ Span 200.0 MHz

14.34 dBm
1434 dBm

= RBW 1 Miz
ms @ VEW 3 Mz Mode Au

CF 3.61362 GHz 1001 pts
2 Result Summary

Channel

Tx1 (Ref)

Tx Total

14:46:46 18.05.2023

20.0 MHz/

Power
14.82 dBm
14.82 dBm

sl

Count 1000/1 000
*1m Avg

win 3

Span 200.0 MHz

64QAM

256QAM

CF 3.60942 GHz
2 Result Summary
Channel

14:56:54 1B.05.2023

6L
Count 1000/1000
* 1Rm Aug

M)

1001 pes 20.0 MHz/ Span 200.0 MHz

Power
14.55 dBm
1455 dBm

10ms = VBW 3 Mz

CF3.61302 GHz 1001 pts
2 Result Summary

15:03:83 18.05.2023

20.0 MHz/

Power
14.31 dBm
14.31 dBm

S6L
Count 1000/1 000

* 1Rm Avg
i) s

Span 200.0 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamron 0. FCC RADIO TEST REPORT Report No. : FG341102A

Power Spectral Density

Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 8.58 8.50 8.18 8.15 8.46 8.30 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 8.63 8.66 8.03 8.61 8.61 8.56 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - 511 6.92
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - 4.98 495
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 19.90 19.82 19.50 19.47 19.78 19.62 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 19.95 19.98 19.35 19.93 19.93 19.88 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - 16.43 18.24
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - 16.30 16.27
Limit 20dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.
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FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 8.34 8.41 8.49 832 8.36 8.30 xarmsu i
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 8.68 8.20 8.54 8.64 8.27 8.03 et
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - 5.36 7.04
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - 5.07 5.16
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.66 19.73 19.81 19.64 19.68 19.62 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 20.00 19.52 19.86 19.96 19.59 19.35 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - 16.68 18.36
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - 16.39 16.48
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 8.25 8.59 8.26 8.63 8.14 8.46 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 8.09 8.06 835 8.31 8.46 8.21 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - 543 7.31
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - 5.34 532
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 19.57 19.91 19.58 19.95 19.46 19.78 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 19.41 19.38 19.67 19.63 19.78 19.53 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - 16.75 18.63
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - 16.66 16.64
Limit 20dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 5.3dBi MIMO antenna gain.
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FR1 n48 / 10MHz / Lowest Channel / PSD

QPSK

16QAM

1 Frequency Sweep

CF 3.555 GHz 1001 pts

16:13:22 08.05.2023

sl
Count 100/100
* 1Rm Avg

]

Span 20.0 MHz

1 Frequency Sweep

10:40:26 09.05.2023

6L
Count 100/100

2.0 MHz/ Span 20.0 MHz

64QAM

256QAM

1 Frequency Sweep

1001 pts

15:35:20 05.05.2023

saL
Count 100/100
* 1Rm Avg

]

Span 20.0 MHz

1 Frequency Sweep

CF 3.555 GHz

17:16:37 08.05.2023

d8 = RBW 1 MHz S6L
10ms ® VBW 3MHz Mode Auto Sweep Count 100/100
* 1Rm Avg
MIfI 8

2.0 MHz/ Span 20.0 MHz
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FR1 n48 / 10MHz / Middle Channel / PSD
QPSK 16QAM

SGL v B L s6L
Caunt 100/100 s m L Count 100/100

1 Frequency Sweep < Rmiug || 1 Freauency Sweep
mif1)

CF 3.624.99 GHz 1001 pts / Span 20.0 M : 2.0 MHz/ Span 20.0 MHz

16:26:53 10.05.2023 11:02:18 09.05.2023

64QAM 256QAM

saL g d8 = RBW 1 MHz s6L
Count 160/100 E 10ms ® VBW 3MHz Mode Auto Sweep Count 100/100
1 Frequency Sweep *iRmAvg || 1Frequency Sweep +1km Avg
wf) i 8
3623

CF 3.62499 GHz 1001 pts span 200 MHz Il 7 3 624 90 2.0 MHz/

16:21:42 05.05.2023 18:37:35 10.05.2023
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FR1 n48 / 10MHz / Highest Channel / PSD
QPSK 16QAM

SGL v B L s6L
Caunt 100/100 s m L Count 100/100

1 Frequency Sweep < Rmiug || 1 Freauency Sweep
mif1)

CF 3.69498 GHz 1001 pts % Span 20.0 MHz . 2.0 MHz/ Span 20.0 MHz

17:17:04 08.05.2023 11:57:46 09.05.2023

64QAM 256QAM

saL it d8 = RBW 1 MHz 6L

Count 100/100 B 10ms ® VBW 3MHz Mode Auto Sweep Count 100/100

1 Frequency Sweep *iRmAvg || 1Frequency Sweep *1km Avg
wf) i 8

1001 pts Span 20.0 M CF 3.604.98 GHz 2.0 MHz/

15:46:19 10.05.2023 15:52:42 10.05.2023
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FR1 n48 /| 20MHz / Lowest Channel / PSD
QPSK 16QAM

s6L v B L 6L
Count 1000/1000 s m L Count 1000/1 000
1 Frequency Sweep < Rmiug || 1 Freauency Sweep
mif1)

CF 356001 GHz 1001 pts 4.0 MHa! Span 40.0 MHz 4.0 MHz/ Span 0.0 MHz

15:54:54  12.05.2023 10:57:20 15.05.2023

64QAM 256QAM

SGL e d8 = REW 1 MHz S6L

Count 1000/1 000 s 10ms ® VBW 3 MHz Mode Auto Sweep o

1 Frequency Sweep iRmag || 1Frequency Sweep T
i) i) 8

1001 pts Span 0.0 MH2 I cF 3 56001 GHz 4.0 MHz/

11:25:23 15.05.2023 15:41:46 15.05.2023
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FR1 n48 / 20MHz / Middle Channel / PSD

QPSK

16QAM

1 Frequency Sweep

CF 3.624.99 GHz 1001 pts

17:03:49 12.05.2023

4.0 MHz/

s6L
Count 1000/1 000
* 1Rm Avg

Span 40.0 MHz

1 Frequency Sweep

10:14:24 15.05.2023

6L
Count 1000/1000

4.0 MHz/ Span 40.0 MHz

64QAM

256QAM

1 Frequency Sweep

CF 3.62499 GHz 1001 pts

13:59:17 15.05.2023

saL
Count 1000/1 000
* 1Rm Avg

]

Span 40.0 MHz

1 Frequency Sweep

18:01:27 15.05.2023

d8 = RBW 1 MHz S6L
10ms ® VBW 3MHz Mode Auto Sweep Count 1000/1 000
* 1Rm Avg
MIfI 8

4.0 MHz/
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